

Test Report

No. SHAEC1017495101

Date: 08 Dec 2010

Page 1 of 6

JENSEN SWING PRODUCTS

9327 WHEATLANDS RD SANTEE CA 92071 TEL: 1-619-258-8300

The following sample(s) was/were submitted and identified on behalf of the clients as : NYLON BUSHING

SGS Job No. : SP10-040177 - SUZ
 Buyer : JENSEN SWING PRODUCTS
 Composition : NYLON PA TYPE 6
 Model No. : 102422E 3-1/2
 Sample May Cover : 102421E 2-3/8
 Batch No. : PO#6505
 Supplier : LEADER HARDWARE(KUN SHAN) CO.,LTD.
 Date of Sample Received : 06 Dec 2010
 Testing Period : 06 Dec 2010 - 08 Dec 2010
 Test Requested : Selected test(s) as requested by client.
 Test Method : Please refer to next page(s).
 Test Results : Please refer to next page(s).

Signed for and on behalf of
SGS-CSTC Ltd.

Liu Haipeng, Helen
Approved Signatory

This report is made by the Company in accordance with the conditions of the contract. The results are based on the samples submitted and the methods used. The Company is not responsible for the accuracy of the information provided by the client. The results are for information only and should not be used for legal purposes. The results are subject to the accuracy of the information provided by the client. The results are subject to the accuracy of the information provided by the client. The results are subject to the accuracy of the information provided by the client.

